
 
 
 

 

 

 

 

  
 
 

    
   

 

 

 
   

 

 

 
 

   
 

 
 

                 
 

 
 

 
 
 
 

MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 


AND 


MAINE WASTE DISCHARGE LICENSE 


FACT SHEET
 

Date: September 11, 2002 

Revised: November 22, 2002 and January 17, 2002
 

PERMIT NUMBER: ME0101397 
LICENSE NUMBER: W000566-5M-C-R 

NAME AND ADDRESS OF APPLICANT: 

Berwick Sewer District 

Powderhouse Road, P.O. Box 15 


Berwick, ME. 03901 


COUNTY: York County 

NAME AND ADDRESS WHERE DISCHARGE OCCURS: 

Berwick Sewer District 

Powderhouse Road 


Berwick, Maine
 

RECEIVING WATER/CLASSIFICATION: Salmon Falls River, Maine - Class C 
New Hampshire - Class B 

COGNIZANT OFFICIAL AND TELEPHONE NUMBER: Mr. Maurice Butler 
[...]
ME0101397 FACT SHEET Page 3 of 23 
W000566-5M-C-R 

6. 	 Establishing daily maximum mass and concentration limits for total chromium based 
on anti-backsliding provisions in federal regulations as said limits in the previous 
licensing action are more stringent than those calculated using the applicable dilution 
factor and AWQC. 

7. 	 Establishing seasonal (winter and summer) monthly average and daily maximum 
water quality based mass and concentration limits for ammonia as chemical specific 
data indicates the discharge has a reasonable potential to exceed acute and chronic 
AWQC. Seasonal limits have been established as the AWQC is pH and temperature 
dependent. 

8. 	 Establishing monthly average water quality based mass and concentration limits for 
total copper based on chemical specific data indicating the discharge has a reasonable 
potential to exceed the chronic AWQC. 

9. 	 Establishing surveillance level (1/Year) whole effluent toxicity (WET) and chemical 
specific testing as required by Department rule, Chapter 530.5, Surface Water Toxics 
Control Program. A water quality based limit of 5.6% with a 2/Year surveillance 
level testing requirement have been established for the brook trout as several WET 
test results indicate the discharge has exceeded the critical chronic no observed effect 
level (C-NOEL) threshold of 5.6%. 

Tier II 

10. Establishing seasonal BOD5 and TSS limits. Summertime mass limits are based on 
recommendations in the approved TMDL. Summertime concentration limits are 
based on secondary treatment requirements pursuant to Department rule Chapter 
525(3)(III). The wintertime mass limits are being carried forward from Tier I (year­
round) as the more stringent summertime BOD5 and TSS limits are not necessary 
during colder temperatures. See item #2 of this section for the basis of the Tier I 
limits. 

11. Carrying forward monthly average and or daily maximum mass and concentration 
limits for settleable solids, E. coli bacteria, TRC and pH from Tier I. 

12. Establishing a seasonal (June 1 – September 30) daily minimum dissolved oxygen 
requirement on the effluent being discharged from BSD facility. The requirement is 
based on recommendation in the TMDL in an effort to improve dissolved oxygen 
levels in the receiving water. 

2. PERMIT SUMMARY (cont’d) 



 

 

 

 
 

 

 

 

 

 

 

 

 

 
 

 

 

ME0101397 FACT SHEET Page 4 of 23 
W000566-5M-C-R 

13. Establishing a summertime only monthly average mass and concentration limits for 
total phosphorus based on recommendations in the TMDL. 

14. Carrying forward the monthly average and daily maximum mass and concentration 
limits for total chromium. See item #6 of this section for the basis of the Tier I limits. 

15. Establishing seasonal monthly average and weekly average mass and concentration 
limits for ammonia based on recommendations in the TMDL 

16. Establishing an annual ambient river monitoring program to determine the 
effectiveness of the TMDL recommendations. 

17. Establishing a schedule of compliance for the treatment upgrade to come into 
compliance with Tier II winter and summer limitations of this permit on or before 
September 30, 2005 and June 1, 2006 respectively with the exception of total 
phosphorus which becomes effective on May 1, 2004. 

c. Licensing/permitting history: 

October 21, 1985 - The Department issued a renewal of the Waste Discharge License 
(WDL) to the Berwick Sewer District for treatment and discharge of up to 1.1 MGD of 
combined municipal and tannery derived waste waters to the Salmon Falls River. 

September 25, 1991 – The EPA issued a renewal of NPDES permit #ME0101397 for the 
treatment and discharge of up to 1.1 MGD of combined municipal and tannery derived 
waste waters to the Salmon Falls River. 

June 4, 1993 – The EPA issued a Findings of Violation and Order for Compliance to the 
BSD for exceedences of acute Whole Effluent Toxicity (WET) limits and ordered the 
completion of a Toxicity Identification Evaluation (TIE) and a Toxicity Reduction 
Evaluation (TRE). 

1994 to 1995 - Berwick SD developed plans for the expansion of the waste water 
treatment facility to include a single stage nitrification process to reduce ammonia which 
was identified as being the cause of the toxicity problem. The nitrification process was 
implemented in the spring of calendar year 1997. 

March 1996 – The BSD submitted an application to the EPA to renew NPDES permit 
#ME0101397. 

January 1999 - The Maine Board on Environmental Protection held a public hearing 
regarding a phased Total Maximum Daily Load (TMDL) and Use Attainability Analysis 
(UAA) prepared by the Department for a 5.5 mile segment of the Salmon Falls River. 

2. PERMIT SUMMARY (cont’d) 



 

 

 

 

 

 

 
 

 
 
 

 

ME0101397 	 FACT SHEET Page 5 of 23 
W000566-5M-C-R 

March 10, 1999 – The Maine Board of Environmental Protection (BEP) issued a 
recommendation to the Maine State Legislature to reclassify a 5.5 mile segment of the 
Salmon Falls River from a Class B to Class C waterway. 

September 1999 – The 5.5 mile segment of the Salmon Falls River recommended for 
reclassification by the BEP was reclassified from a Class B to Class C waterway. 

November 22, 1999 - In accordance with §303(d) of the Clean Water Act and  
40 CFR Part 130, the EPA approved a Total Maximum Daily Load (TMDL) for 
ammonia, biochemical oxygen demand (BOD5) and total phosphorus for the Salmon 
Falls River. The TMDL was prepared in cooperation with the New Hampshire 
Department of Environmental Services (NHDES). 

January 25, 2001 – The EPA issued a renewal of NPDES permit #ME0101397 which 
implemented the recommendations of the 11/22/99 TMDL. 

February 14, 2001 – The EPA modified the 1/25/01 NPDES permit by granting the BSD 
additional time to come into compliance with the final permit limits as recommended in 
the 11/22/99 TMDL. The compliance date was revised from June 1, 2003 to June 1, 
2005. 

February 26, 2001 – The BSD’s largest industrial contributor of flow and pollutant 
loading (90%) to the waste water treatment facility, Prime Tanning Company, appealed 
the issuance of the 1/25/01 NPDES permit. The Prime Tanning Company’s objections 
included; 1) that the EPA failed to consider public comments addressing water quality 
based effluent limits, 2) that the EPA failed to provide adequate justification for the 
phosphorus mass limitations, 3) that the EPA acted arbitrarily and capriciously when it 
imposed mass limitations and minimum dissolved oxygen limitations based on 
inadequate data, 4) that the NPDES permit improperly limited both pollutant mass and 
pollutant concentrations, 5) that the EPA did not provide a reasoned basis for the 
dissolved oxygen requirement, and 6) that the EPA did not justify the final limitations for 
TSS. 

June 7, 2001 – The EPA withdrew NPDES permit #ME0101397 issued to the BSD on 
1/25/01 which in turn nullified the 1/26/01 appeal of the permit by the Prime Tanning 
Company. 

d.	 Source Description: The Berwick Sewer District collects and treats domestic waste water 
from approximately 1000 domestic users within the District’s boundaries as well as  
pre-treated waste waters from Prime Tanning Company.  Flows from Prime Tanning are 
currently approximately 150,000 gallons, only 20% on their allowable flow specified in a 
contractual agreement between Prime Tanning and the BSD. The District also receives 
and treats septage brought in by from private septage haulers.  The collection system is a 
separated system with no combined sewer overflow (CSO) points. 

2. 	 PERMIT SUMMARY (cont’d) 



 

 

 

 

 

 

 

 

 
 
 

 

ME0101397 FACT SHEET Page 6 of 23 
W000566-5M-C-R 

e.	 Waste water treatment: The BSD facility is currently designed to treat up to 1.1 MGD on 
a monthly average basis. Treatment consists of two primary clarifiers, three aeration 
tanks with fine bubble aeration and three secondary sedimentation tanks. The Prime 
Tanning Company adds CaOH (pH adjust) and AlCl3 (chromium precipitation) before the 
waste waters are pumped to BSD’s treatment facility. A polymer and NaOH are added at 
the 
headworks of the treatment facility as needed to aid in settling of chromium in the 
primary clarifiers.  Phosphoric acid is added at the aeration tank as a nutrient for the 
biological process as about half of the flow received during weekdays is from the 
phosphorus deficient tannery waste waters. Treated waste waters are disinfected using 
sodium hypochlorite and then de-chlorinated using sodium bisulfite prior to being 
discharged the receiving water via an outfall pipe that is submerged and discharges a few 
feet beyond the river bank. See Attachment A of this Fact Sheet for a schematic treatment 
facility. 

Sludge is sent to a holding tank and then centrifuged and hauled off site for disposal by 
private contract. 

3. 	 CONDITIONS OF PERMITS 

Maine law, 38 M.R.S.A. Section 414-A, requires that the effluent limitations prescribed for 
discharges require application of best practicable treatment, be consistent with the U.S. Clean 
Water Act, and ensure that the receiving waters attain the State water quality standards as 
described in Maine's Surface Water Classification System. In addition, 38 M.R.S.A.,  
Section 420 and Department Regulation Chapter 530.5, Surface Water Toxics Control 
Program, requires the regulation of toxic substances at the levels set forth for Federal Water 
Quality Criteria as published by the U.S. Environmental Protection Agency pursuant to the 
Clean Water Act.  

4. 	 RECEIVING WATER QUALITY STANDARDS 

Maine law, 38 M.R.S.A., Section 467(16)(a)(2) states that the Salmon Falls River at the point 

of discharge is classified as a Class C waterway. Maine Law, 38 M.R.S.A., 

Section 465(4) describes the standards for classification of Class C waters. 


5. 	 RECEIVING WATER CONDITIONS 

The Salmon Falls River forms the boundary between Maine and New Hampshire for its 
entire length of more than 40 miles.  The headwaters of the river are at Milton Pond. In the 
tidal estuary, its name changes to the Piscataqua River and similarly forms the state boundary 
for more than 10 miles.  Flow for the entire river is highly regulated. There are four dams in 
the first 5 riverine miles which include South Berwick (RM 0.0), Rollinsford (RM 1.1), 
Lower Great Falls (RM 3.4) and Somersworth (RM 4.9).  Two of these dams, South Berwick 
and Lower Great Falls, have historically generated peaking power and regulated river flow in  

5. 	 RECEIVING WATER CONDITIONS (cont’d) 



 

 

 

 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
      

ME0101397 	 FACT SHEET Page 7 of 23 
W000566-5M-C-R 

a store and release mode.  Both Berwick's and Somersworth's effluents discharge to the 
Rollinsford impoundment and Rollinsford's effluent discharges to the South Berwick 
impoundment.  South Berwick's effluent discharges just below the South Berwick dam at 
head of tide and Dover's effluent discharges in the estuary about 5 miles below head of tide.  
The Town of Milton discharges to the river just below Spaulding Pond at about 20 miles 
above head of tide. 

6. 	 EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

In the mid to late 1980's, it became evident that a dissolved oxygen problem existed in the 
estuary since random sampling always indicated some non-attainment of Maine's Class SB 
standards of 85% of saturation. Dissolved oxygen levels as low as 35% of saturation have 
been measured.  This also violates New Hampshire's Class B standard of 75% of saturation. 

A Waste Load Allocation Study was developed in 1994 to determine the source of the 
problem and possible solutions to correct the problem.  As a result of recommendations of 
the Waste Load Allocation, additional field work was undertaken in 1995 with the intention 
of fine tuning model results for an eventual Total Maximum Daily Load (TMDL) for this 
waterway. Further water quality studies were done in 1998 which confirmed the continued 
violation of Maine and New  Hampshire water quality standards. 

a.	 Total Maximum Daily Load (TMDL) - On November 22, 1999, in accordance with  
§ 303(d) of the Clean Water Act and 40 CFR Part 130, EPA approved a TMDL for 
ammonia, biochemical oxygen demand and total phosphorus for the Salmon Falls River. 
The TMDL was prepared by the Maine Department of Environmental Protection.  As a 
result of that action, the NPDES permits issued by the EPA in early calendar year 2001 to 
waste water treatment facilities in Milton, NH, Berwick ME. (subsequently withdrawn), 
Somersworth, NH, Rollinsford, NH, and South Berwick, ME. were limited to the load 
allocations recommended in the TMDL, specifically Table 12 (as revised) and  
Table 13 (as revised) which are reproduced on the pages that follow. 

Table 12. Revised: Phased TMDL for the Salmon Falls River – Applies in Summer 



  
 

 
 

 
 

      

      

 
 

 

     

 

 

     

      

      

      

 

 

     

      

      

      

      

 
 

 

 

 

 
 

ME0101397 FACT SHEET Page 8 of 23 
W000566-5M-C-R 

Phase 1 of TMDL 
Design 
Flow 

(MGD) 
NH3 

(lb/day) 

Ultimate 
CBOD 
(lb/day) 

BOD5 
(lb/day) 

Total Phosphorus 
(TP) (lb/day) 

Natural Background NPS 
(upstream of Milton) 

16.4 3 424 N/A 1.2 

Milton, NH 0.1 See note 1. See note 1. See note 1. 2 (2) 

Tributary NPS (from 
Milton to Lower Great 
Falls dam) 

2.1 0.2 56 N/A 0.4 

Allowable Loads at 
Lower Great Falls (LGF) 
Dam  (3,4) 

18.6 3.2 480 --- 3 

Berwick, ME 1.1 65 429 131 4.4 

Somersworth, NH 2.4 143 225 285 9.5 

Rollinsford, NH 0.15 18 38 24 1.2 

Tributary NPS (Lower 
Great Falls Dam to the S. 
Berwick Dam) 

0.3 0.1 1 N/A 0.1 

South Berwick, ME 0.6 71 228 95 4.8 

Great Works River 9.8 N/A N/A N/A 2.4 

Reserve Capacity ( ~ 5% 
of Point Source Loads) 

--- 16 50 28 1.3 

Total = TMDL (4) --- 316 1451 --- 26.7 

Table 12 – Footnotes: 

(1) Milton loadings for NH3 and Ultimate CBOD (UCBOD) are not shown because data 
suggest that Milton’s impact for these pollutants at the LGF dam is relatively 
insignificant. This is due to the high dilution at Milton (165:1), its distance from the 
LGF dam (over 15 miles) and the assimilation of NH3 and UCBOD, which are non-
conservative substances. 

(2) The TP loading for Milton is primarily based on holding current loadings to prevent 
possible localized excursions of DO water quality standards just downstream of the 
WWTF.  Including a future reserve of 0.2 lb/day, the total TP load at this location is 
approximately 2.2 lb/day.  

6. EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

Table 12 – Footnotes: 



 

 

 

 

 
  

 
 

  
 

 

 
 

 

 
 

 

 
 

 

 
 

 

       

       

       

       

       

 
 
 
 
 
 
 

 
 

 
  

                                              

ME0101397 FACT SHEET Page 9 of 23 
W000566-5M-C-R 

(3) Loadings are based on the average of measured values in the LGF impoundment.  	To 
prevent possible excursions of DO downstream of the LGF dam (which was the 
primary focus of modeling efforts for this study) it is important to maintain loadings 
at or below those shown during summer low flow conditions.  For NH3 and UCBOD, 
measured concentrations were fairly consistent from upstream of Milton to the LGF 
dam and are believed to be primarily due to natural sources. However, for reasons 
stated in footnote a above, the river can actually handle higher loadings of NH3 and 
UCBOD than shown in the upper portions of the river as long as they do not cause 
violations of local DO standards or significantly impact the loadings shown at the 
LGF impoundment. The loading shown for TP accounts for losses of upstream TP 
due to uptake and settling. 

(4) The primary focus of modeling for this study was from the LGF dam downstream.  
Consequently the TMDL shown is equal to the sum of the allowable loads at the LGF 
dam (which does not include upstream loads which do not reach the LGF dam due to 